


 

FALL RIVER WATER DEPARTMENT 

FALL RIVER, MA 

 

 

WATER SYSTEM  

MASTER PLAN  
 

 

FEBRUARY 2014 

 

 

FAY, SPOFFORD & THORNDIKE 

BURLINGTON, MA





FAY, SPOFFORD & THORNDIKE 

i 

 

TABLE OF CONTENTS 

SECTION 1 - EXECUTIVE SUMMARY ............................................................................ 1-1 

1.1 Introduction .............................................................................................................. 1-1 

1.2 History ...................................................................................................................... 1-2 

1.3 Water Supply ............................................................................................................ 1-3 
[...]
the manufacturing effort to support World War II.  The City continued to expand its water 
system to keep up with the growing needs of its community.  From 1929 through 1945 the City 
constructed five water storage facilities, totaling over 7 million gallons (MG) of finished water 
storage, strategically located at the highest elevations around the City.  In the 1960’s the City 
added two more storage facilities increasing the total storage volume of the system to 22 MG. 

In the early 1970’s, the circa-1870 water mains on Bedford Street that carry water from the 
original water supply structures into the City were cleaned and cement lined to eliminate the 100 
years of built-up tuberculation and to restore them to their original carrying capacity.  In 1976, 
the City completed the construction of its 24 MGD Water Treatment Plant on the western shore 
of North Watuppa Pond, to safely treat the water coming from the City’s public water supply. 

In 1999 FST prepared a Waterworks Facilities Master Plan for the City.  It recommended that an 
Infrastructure Rehabilitation Program (IRP) be developed for the replacement of the remaining 
12-inch and smaller diameter mains and the rehabilitation of its storage facilities.  The 1999 
report also recommended further studies and reports on the water supply and treatment systems.   

In 2002 FST prepared a Waterworks Facilities Master Plan update for the City which provided 
the City with a 20-year recommended improvement plan to address the “multi-barrier” approach 
of watershed protection, water treatment and distribution system maintenance necessary to meet 
current and upcoming regulations for the protection of public health. 

With funding assistance from the Massachusetts Drinking Water State Revolving Fund and the 
City Street Improvement Program, the City has replaced over 55 miles of cast iron water mains 
and reduced the number of lead services in the distribution system from over 4,800 to less than 
1,000.  Since 2007, the City replaced two and rehabilitated four of its seven water storage 
facilities.  The assessment and rehabilitation or replacement of these storage facilities was a 



FAY, SPOFFORD & THORNDIKE 

 

 1-3 

focus of the Massachusetts Department of Environmental Protection (DEP) in its Annual 
Sanitary Survey.  Currently in design is the replacement of the existing Airport Road tank in the 
Fall River Industrial Park with a new elevated tank at a higher elevation as part of new high 
service area to increase working pressures in the northern part of the City. 

Today the City’s Water Division supplies an average of 10 million gallons of purified water to 
the City and surrounding towns, with peak capacity exceeding 20 million gallons. 

1.3 WATER SUPPLY 

Population within the City has been decreasing since the 1920’s.  Similarly, water demand within 
the City has also been decreasing.  In the early 2000s water demand was at or above 12 million 
gallons per day (MGD) while in 2012 the average day demand was below 10 MGD.  Average 
day demand conditions are anticipated to remain between 10 and 11 MGD throughout the 20-
year planning period.   

In addition to the master meter at the source of supply measuring total flow supplied into the 
distribution system, the City has approximately 19,809 water use meters installed within the 
City.  In order to understand whether these meters are accurately measuring water produced and 
used in the City, FST recommends a water audit be completed.  Included as part of this water 
audit, water meter records should be accurately classified to match the reporting categories 
included in the DEP’s annual statistical report.  This will increase the accuracy of these reports 
and the calculated percent of unaccounted-for water or water lost due to leaking water mains (the 
City is slightly above the performance level of 10 % unaccounted-for water).   

The estimated safe yield of North Watuppa Pond and Copicut Reservoir and the WMA 
Registration Statements adequately meet the water supply requirements for the system.  
Historically, over the last eleven years the average day demand has been about 11.4 MGD, about 
3 MGD lower than the WMA registrations and also lower than the reported 14.5 to 15.5 MGD 
safe yield of both supplies.  The projected 2035 average day demand of 10.7 MGD, which 
assumes a steady demand by the existing interconnected neighboring communities and no 
additional major water users in the planning period, can be adequately supplied with the existing 
sources of supply.   

If the City plans to wholesale additional water to other municipalities, there is another 4 to 5 
MGD on average of available water supply that could be provided within the City or to other 
municipalities, and stay below the safe yield and WMA limits.  The use of South Watuppa Pond 
as an additional source of supply will most likely result in degradation of water quality in North 
Watuppa Pond. Based on projections, the supply from North Watuppa Pond and Copicut 
Reservoir are more than adequate and the use of South Watuppa Pond as an additional source is 
not recommended. The future use of South Watuppa Pond may be considered pending proper 
management of residential industrial areas, as well as additional treatment processes at the water 
treatment plant if water demands increase above the capabilities of North Watuppa Pond and 
Copicut Reservoir. 



FAY, SPOFFORD & THORNDIKE 

 

 1-4 

Each source of supply includes a dam to impound the water and the City owns extensive lands 
within the watershed.  Dam inspections were completed in 2011 and the City is addressing these 
recommendations.  Similarly, with the many buildings located within the watershed limits, 
upgrades to these facilities are also required.  Table 1-1 summarizes the costs associated with the 
water supply recommendations.   

TABLE 1-1   WATER SUPPLY RECOMMENDATIONS 

Item No. Improvement Recommendation Estimated Cost 

1 Conduct Water Audit including updates to meter records $30,000 

2 Conduct Safe Yield Study $40,000 

3 Conduct Feasibility and Pilot Study for treatment at South Watuppa Pond $400,000 

4 Upgrades to Copicut Transfer Station $250,000 

5 Watershed Facilities Improvements $750,000 

6 Dam Improvements $1,725,000 

7 Update Watershed Protection Plan to conform to MADEP Guidelines $50,000 

8 Evaluate Raw Water Intake  $30,000 

CAPITAL COST TOTAL $3,275,000 

 

1.4 TREATMENT 

The entire water demand of the City of Fall River is supplied through the Water Treatment Plant 
(WTP) located on North Watuppa Pond at 1831 Bedford Street in Fall River, Massachusetts.  
The purpose of the water treatment plant is to be able to meet the maximum day demand with the 
largest pump out of service, protect the public health and maintain aesthetic water quality goals.  
The WTP was originally constructed in 1975-1976 with a reported capacity of approximately 26 
MGD.  In 2004 the WTP underwent a series of upgrades.  These upgrades included: 

• Upgrading of the automatic backwashing (ABW) filter system to include 16-inches of 
dual media (anthracite over sand), filter to waste capabilities, and an improved control 
system. 

• Installation of new chain and flight solids removal system in each sedimentation 
basin. 

• Installation of a carbon dioxide feed system for pH and alkalinity adjustment. 

• Installation of an aqueous ammonia feed system for the future use of chloramines for 
secondary disinfection (not on-line). 

• Installation of variable frequency drives on the raw water pumps. 

• Installation of a new roofing system over the pump room, chemical feed room and 
administrative areas. 



FAY, SPOFFORD & THORNDIKE 

 

 1-5 

• Installation of a new Supervisory Control and Data Acquisition (SCADA) system for 
the WTP processes. 

• In 2012, new switchgear and motor control center (MCC) for the finished water 
pumps were installed. 

 

Raw water quality entering the WTP is typical of soft, low turbidity New England surface water 
supplies summarized in the following table: 

TABLE 1-2   RAW WATER QUALITY 

Parameter Min. Max. Avg. 

Color (CU) 0 78 19 

Turbidity (NTU) 0.08 4.20 1.00 

Total Organic Carbon, TOC (mg/L) 1.6 4.0 3.0 

‘pH 5.68 7.61 6.72 

Alkalinity (mg/L as CaCO3) 1.0 9.5 3.3 

 

The WTP utilizes the conventional water treatment process including: coagulation utilizing 
polyaluminum chloride, sodium hydroxide and carbonic acid for coagulation pH and alkalinity  
adjustment, flocculation, sedimentation, and shallow bed filtration through automatic backwash 
filters (ABW).  Primary and secondary disinfection is performed utilizing chlorine gas.  Sodium 
hydroxide is added prior to the clearwell for finished water pH adjustment.  Sodium 
silicafluoride is added for dental health. 

1.4.1 Safe Drinking Water Act 

The quality of a potable water supply is subject to Safe Drinking Water Act (SDWA) regulations 
established by the Environmental Protection Agency (EPA).  The SDWA was originally passed 
in 1974 and was revised in 1986 and again in 1996.   

Total Coliform Rule (TCR)  

Total coliform is an indicator parameter that measures for the potential presence of bacteria in a 
water distribution system.  The City most recently violated the TCR in July of 2008.  During July 
2008 one sample tested positive for e.coli but all repeat and upstream samples tested negative for 
both E.coli and total coliform.  While this was a violation of the TCR, this positive sample may 
have been inadvertently contaminated resulting in a positive.  The City has maintained 
compliance with the TCR since this last violation.  

Lead and Copper Rule (LCR)  

Lead and copper sampling is conducted on residential houses to determine if treated water in the 
City’s distribution system is corrosive to lead and copper present in customer service lines and 



FAY, SPOFFORD & THORNDIKE 

 

 1-6 

residential plumbing systems.  Since the City has demonstrated that the Action Levels have not 
been exceeded for three consecutive years of “standard monitoring”, it now conducts “reduced 
monitoring,” sampling once every 3 years.  

Stage 1 and 2 Disinfectants & Disinfection By-products (D/DBP) Rule 

Disinfection by-products are formed when the organics in the raw water combine with the 
disinfectant (chlorine) added to protect the water from waterborne pathogens and from potential 
bacteria growth in the distribution system.  Disinfection by-products have potential to have 
adverse health effects if consumed over a long period of time and are therefore limited by EPA.   
The Stage 1 D/DBP Rule includes maximum contaminant levels (MCLs) for specific disinfection 
by-products including total trihalomethanes (TTHMs), haloacetic acids (HAA5), bromate, and 
chlorite.   

Under the Stage 1 D/DBP Rule, the MCLs are based on a system-wide running annual average 
of four samples per quarter.  The Stage 2 D/DBP Rule maintains the DBP MCLs outlined in the 
Stage 1 Rule however compliance is based on the Locational Running Annual Average at each 
individual sampling location identified in the Initial Distribution System Evaluation (IDSE) 
instead of averaging all of the sample locations together. 

Historic TTHM and HAA5 concentrations in the Fall River distribution show that the City 
maintained compliance with the Stage 1 D/DBP Rule for both TTHMs and HAA5s.  The first 
compliance calculation for locational running annual average was performed in August 2013 for 
the Stage 2 D/DBP Rule.  The 691 Airport Road location had the highest concentration of 
TTHMs at 84.0 ug/L, exceeding the 80 ug/L MCL.  These data indicate that the City has NOT 
maintained compliance with the Stage 2 D/DBP Rule.  Specifically the City has exceeded the 
TTHM MCL of 80 ug/L at the 691 Airport Road sampling location. 

In an effort to address the TTHM issues the City is beginning a pilot program in the Fall River 
Industrial Park, with the construction of a new high service area.  The construction will consist of 
a new pumping station that will boost water to a new elevated storage tank through the existing 
distribution mains in the Industrial Park.  The new water storage tank will include an aeration 
and mixing system to keep the water in the tank fully mixed and be capable of removing 
disinfection by-products (DBPs) from the water.  With this aeration and mixing system, the 
water being supplied by the storage tank will have lower levels of DBPs and will help to provide 
high quality water to this section of the City and to the Freetown meter in Innovation Way. 

Enhanced Coagulation 

The Surface Water Treatment Rule requires all surface water treatment facilities utilizing 
conventional treatment like Fall River to provide a specified level of Total Organic Carbon 
(TOC) removal.  Combining chlorine for disinfection with naturally occurring organic carbon in 
the water forms disinfection byproducts such as TTHMs and HAA5s, by reducing TOC, the 
potential for DBP formation is also reduced.  Compliance with TOC removal is based on a 
running annual average (RAA), computed monthly, of raw water TOC concentration and raw 



FAY, SPOFFORD & THORNDIKE 

 

 1-7 

water alkalinity. TOC removal data indicates the WTP has regularly been able to achieve greater 
than the required 35% removal of TOC. 

In summary, the WTP has been able to meet all the primary state and federal drinking water 
quality regulations with exception of the Stage 2 D/DBP. 

1.4.2 Performance Limiting Factors 

Performance limiting factors in the areas of design, operation and maintenance were identified 
based on performance and design assessments and special studies conducted at the treatment 
plant as well as information obtained from plant operations staff.  The factors identified were 
prioritized (A, B or C) as to their relative impact on performance and are summarized with 
estimated construction costs in the following Table 1-3. 

 

TABLE 1-3   WATER TREATMENT RECOMMENDATIONS 

1 Chemical Feed Relocation $0 

2 SCADA System and Process Control Equipment 
Software $15,000 
Hardware $35,000 
TOTAL $50,000 

3 Telemetry Upgrade $250,000 

4 Annual Budget to Replace Aging Equipment/Maintain Building $200,000/yr 

5 Filter Media Replacement (materials, delivery, and installation) $125,000/10 yr 

6 Turbidimeters and Monitoring Equipment $5,000 

7 Rehabilitation of Low Lift Pumps & new VFD’s $150,000 

8 Refurbish or Replace Three High Lift Finish Water Pumps $325,000 

9 Training for Plant Personnel $10,000/yr 

10 Residual Disposal and Management 
Residuals Study 

$50,000 
Lift Station $750,000 

11 Backwash Segregation and Recycling $2,000,000 

12 Emergency Reserve Fund $350,000 

13 Convert from Gas to Liquid Chlorine $600,000 

14 Electrical Systems Upgrade $125,000 

CAPITAL COST TOTAL $4,600,000 



FAY, SPOFFORD & THORNDIKE 

 

 1-8 

1.4.3 Additional Alternatives & Technologies 

The relatively minor treatment plant modifications listed previously will help to optimize 
treatment plant performance by eliminating or reducing the severity of the performance limiting 
factors identified during the facility investigations.  In addition to making the modifications to 
optimize plant performance, several additional alternatives were identified to: 

• increase protection from pathogenic microorganisms such as Cryptosporidium, 

• increase removal of natural organic matter to minimize formation of disinfection 
by-products following chlorination 

• minimize color, taste and odor in the finished water  

• allow plant staff more flexibility with the general operation of the facility 
 

A summary of the costs as well as the advantages and disadvantages of each of the alternatives 
identified is summarized below. 

TABLE 1-4   COST OF FILTRATION AND ENHANCED TREATMENT ALTERNATIVES 

 
Alternative 

 
Capital Cost 
(million $) 

 

 
Additional Annual 

O&M Cost 
 

 
Present 
Worth 

 

Ozonation $5.6 $200,000 $9,100,000 

Membrane Filtration $22.2 $500,000 $30,100,000 
[...]
been addressing these improvements over the last few years.   

Further, the retaining walls surrounding portions of the North Wattuppa Pond are in poor 
condition and in need of rehabilitation.  The City should further consider rehabilitation of the 
access roads in the reservation area including the causeway at Wilson Road.   

A Watershed Protection and Management Plan was developed by the City in 2001.  A draft 
version of the report was issued but the report was never finalized.  A copy of this report is 
included as Appendix E.  FST recommends this report be reviewed and updated to conform to 
the MADEP guideline Developing a Local Surface Water Protection Plan.  Once complete, this 
report should be submitted to the MADEP.  Having an approved plan can assist with obtaining 
funding available through the MADEP.   



FAY, SPOFFORD & THORNDIKE 

 

 2-17 

2.7 CONCLUSIONS AND RECOMMENDATIONS 

Population within the City has been decreasing since the 1920s.  Similarly, water demand within 
the City has also been decreasing.  In the early 2000s water demand was at or above 12 MGD 
while in 2012 the average day demand was below 9 MGD.  Average day demand conditions are 
anticipated to remain between 10 and 11 MGD throughout the planning period.   

In addition to meters at the source of supply, the City has approximately 19,809 meters installed 
within the City.  In order to accurately understand whether these meters are accurately measuring 
water produced and used in the City, FST recommends a water audit be completed.  Included as 
part of this water audit, water meter records should be accurately classified to match the 
reporting categories included in the DEP’s annual statistical report.  This will increase the 
accuracy of these reports.   

The estimated safe yield of North Watuppa Pond and Copicut Reservoir and the WMA 
Registration Statements adequately meet the water supply requirements for the system.  
Historically, over the last eleven years the average day demand has been about 11.4 MGD, about 
3 MGD lower than the WMA registrations and also lower than the reported 14.5 to 15.5 MGD 
safe yield of both supplies.  The projected 2035 average day demand of 10.7 MGD can be 
adequately supplied with the existing sources of supply.   

If the City plans to wholesale additional water to other municipalities, there is sufficient water 
supply to stay below the safe yield and WMA limits.  The use of South Watuppa Pond as an 
additional source of supply will most likely result in degradation of water quality in North 
Watuppa Pond. Based on projections, the supply from North Watuppa Pond and Copicut 
Reservoir are more than adequate and the use of South Watuppa Pond as an additional source is 
not recommended. The future use of South Watuppa Pond may be considered pending proper 
management of residential industrial areas, as well as additional treatment processes at the water 
treatment plant. 

Each source of supply includes a dam to impound the water and the City owns extensive lands 
within the watershed.  Based on dam inspections completed in 2011, maintenance and upgrades 
to these dams are required and have been on-going.  Similarly, with the many buildings located 
with watershed limits, upgrades to these facilities are also required.  Table 2-9 summarizes all of 
the costs associated with the water supply recommendations.   

 

  



FAY, SPOFFORD & THORNDIKE 

 

 2-18 

TABLE 2-9   WATER SUPPLY RECOMMENDATIONS 

Item No. Improvement Recommendation Estimated Cost 

1 Conduct Water Audit including updates to meter records $30,000 

2 Conduct Safe Yield Study $40,000 

3 Conduct Feasibility and Pilot Study for treatment at South Watuppa Pond $400,000 

4 Upgrades to Copicut Transfer Station $250,000 

5 Watershed Facilities Improvements $750,000 

6 Dam Improvements $1,725,000 

7 Update Watershed Protection Plan to conform to MADEP Guidelines $50,000 

8 Evaluate Raw Water Intake  $30,000 

CAPITAL COST TOTAL $3,275,000 

 



FAY, SPOFFORD & THORNDIKE 

 

 3-1 

SECTION 3 - WATER TREATMENT 

3.1 GENERAL 

The entire water demand of the City of Fall River is supplied through the Water Treatment Plant 
(WTP) located on North Watuppa Pond at 1831 Bedford Street in Fall River, Massachusetts.  
The purpose of the water treatment plant is to be able to meet the maximum day demand with the 
largest pump out of service, protect the public health and maintain aesthetic water quality goals. 

There are three avenues available to the City to protect the public health and maintain aesthetic 
water quality goals, namely, watershed protection, water treatment and distribution system 
maintenance.  This is otherwise referred to as the "multi-barrier protection" concept.  If one 
barrier fails then two other barriers are in place to meet water quality goals.  In 2001, the City 
developed a draft Watershed Protection and Management Plan, the first barrier of protection.  A 
copy of this report is included in Appendix E.  Section 5.6 of this report focused on maintaining 
water quality in the distribution system, the third barrier of protection.  The water treatment plant 
is the City's second barrier of protection.  The purpose of this section is to evaluate the existing 
treatment processes and determine whether the treatment plant will be able to meet the 
increasingly stringent Safe Drinking Water Act requirements and future aesthetic water quality 
goals.   Historical raw water quality was reviewed as well as the City’s historical compliance 
with regulatory requirements. 

This section also describes alternatives that will optimize the existing treatment plant’s 
performance and recommends modifications and/or additional unit processes that may be utilized 
to help the City meet the treatment goals at the projected 2035 flow requirement of 14 MGD.  
Primary treatment goals are as follows: 

• maintain filtered water turbidity less than 0.1 NTU, 

• meet current and known future requirements of the Safe Drinking Water Act, 

• maintain color levels less than 5 SCU, 

• maintain iron and manganese levels below the SMCL’s, 

• minimize taste and odor 

• maximize ease of operation and 

• minimize capital and operation and maintenance costs. 
 

3.1.1 Historical Raw Water Quality 

The water treatment plant (WTP) receives water directly from the North Watuppa Pond via a 
screened intake.  Water contained in the Copicut Reservoir is pumped on an as needed basis to 
maintain the level in the North Watuppa Pond.  Typical operation is to run the Copicut Reservoir 
pump station one weekend per month over the entire course of the year.   

The quality of the water entering the treatment plant for the past three year from North Watuppa 
Pond is summarized in Table 3-1.  



FAY, SPOFFORD & THORNDIKE 

 

 3-2 

TABLE 3-1   RAW WATER QUALITY 

Parameter Min. Max. Avg. 

Color (CU) 0 78 19 

Turbidity (NTU) 0.08 4.20 1.00 

Total Organic Carbon, TOC (mg/L) 1.6 4.0 3.0 

‘pH 5.68 7.61 6.72 

Alkalinity (mg/L as CaCO3) 1.0 9.5 3.3 

 

Historical raw water color and turbidity are presented in Figure 3-1 and Figure 3-2, respectively.  

As shown in the figures, color and turbidity levels typically peak during spring and fall when 

reservoir turnover occurs.  With the exception of alkalinity, the parameters in the above table 

were collected as part of daily monitoring by treatment personnel.  Finished water quality 

characteristics for the past two years are presented in Table 3-2. 

 

TABLE 3-2   FINISHED WATER QUALITY 

Parameter Average 

Total Organic Carbon, TOC (mg/L) 1.69 

Turbidity (NTU) 0.09 

Total Dissolved Solids, TDS (mg/L) 88 

Color (CU) <5 

Odor (TON) 0 

,pH 8.19 

Alkalinity (as CaCO3) 33 

Hardness (CaCO3) 9.40 

Calcium (mg/L) 2.37 

Magnesium (mg/L) 0.85 

Aluminum (mg/L) ND 

Iron (mg/L) ND 

Manganese (mg/L) ND 

 

 

  



FAY, SPOFFORD & THORNDIKE 

 

 3-3 

. 

FIGURE 3-1   RAW WATER COLOR 

 
 



FAY, SPOFFORD & THORNDIKE 

 

 3-4 

FIGURE 3-2   RAW WATER TURBIDITY 

 
 
 
  



FAY, SPOFFORD & THORNDIKE 

 

 3-5 

3.1.2 Treatment Facilities 

Fall River’s Water Treatment Plant (WTP), located on the western shore of North Watuppa 
Pond, provides treatment for the City’s public water supply reservoirs.  The WTP was originally 
constructed in 1975-1976 with a reported capacity of approximately 26 MGD.  In 2004 the WTP 
underwent a series of upgrades.  These upgrades included: 
 

• Upgrading of the automatic backwashing (ABW) filter system to include 15-
inches of dual media (anthracite over sand), filter to waste capabilities, and an 
improved control system. 

• Installation of new chain and flight solids removal system in each sedimentation 
basin. 

• Installation of a carbon dioxide feed system for pH and alkalinity adjustment. 

• Installation of an aqueous ammonia feed system for the future use of chloramines 
for secondary disinfection.  This was initially installed for bacteria control and is 
not currently on-line.  

• Installation of variable frequency drives on the raw water pumps. 

• Installation of a new roofing system over the pump room, chemical feed room and 
administrative areas. 

• Installation of a new Supervisory Control and Data Acquisition (SCADA) system 
for the WTP processes. 

• In 2012, new switchgear and motor control center (MCC) for the finished water 
pumps were installed. 

 
A summary of the conventional treatment process currently utilized at the WTP is as follows: 
 

• Pre-filtration chlorination at a dose of approximately 0.75 mg/L for taste and odor 
control is added after the sedimentation basins prior to filtration.  Every 8 to 10 
weeks the point of pre-chlorination is moved to the raw water clearwell prior to 
the rapid mix basin. 

• Sodium hydroxide (caustic soda) at a dose of approximately 5 mg/L in 
conjunction with carbon dioxide at a dose of approximately 6 mg/L for 
coagulation pH adjustment to 6.5 to 6.8 and alkalinity to approximately 20 mg/L 
depending on raw water quality.   

• Polyaluminum chloride at an average dose of 22-23 mg/L for coagulation.  

• Rapid mix, (mixer is currently not used), flocculation and sedimentation to 
flocculate and settle particles. 

• Shallow bed (16-inch) dual media filtration consisting of sand with an anthracite 
cap to remove fine suspended particles not previously removed by settling. 



FAY, SPOFFORD & THORNDIKE 

 

 3-6 

• Sodium hydroxide (caustic soda) addition just prior to entering the clearwell for 
post-pH adjustment to 8.2.   

• Chlorination at a dose of approximately 2 mg/L through a 500,000 gallon capacity 
clearwell.    

• Fluoridation (sodium fluorosilicate) for dental caries at 1 mg/L. 
 
Figure 3-3 presents a schematic of the existing treatment plant processes.  An aerial photo of the 
treatment plant and surrounding area is shown in Figure 3-4. 
  



F
A

Y
, S

P
O

F
F

O
R

D
 &

 T
H

O
R

N
D

IK
E

D
is

tr
ib

u
ti

o
n

 
Sy

st
em

H
ig

h
 L

ift
Pu

m
p

s 
(4

)
C

le
ar

w
el

l
  D

u
al

 M
ed

ia
Fi

lt
ra

ti
o

n
 

Se
d

im
en

ta
ti

o
n

C
o

ag
u

la
ti

o
n

/
Fl

o
cc

u
la

ti
o

n
R

aw
W

at
er

Pu
m

p
s 

(4
)

Polyaluminum Chloride

Sodium Hydroxide
(Alternate)

Chlorine Gas
(Alternate)

Sodium Hydroxide

Aqua Ammonia (Future Alternate)
Chlorine Gas (Alternate)

Fluoride

Fa
ll 

R
iv

er
 W

at
er

 S
up

pl
y 

an
d 

Tr
ea

tm
en

t P
la

nt
 S

ch
em

at
ic

E
xi

st
in

g 
Tr

ea
tm

en
t P

ro
ce

ss

Carbon Dioxide

S.
 W

at
u

p
p

a 
Po

n
d

N
. W

at
u

p
p

a 
Po

n
d

C
o

p
ic

u
t 

Re
se

rv
o

ir

Pu
m

p
in

g
 

St
at

io
n

La
g

o
o

n
s

Ej
ec

to
r 

St
at

io
n

Se
w

er

Sodium Hydroxide
(Alternate)

Chlorine Gas
(Alternate)

Chlorine Gas
R

ap
id

 M
ix

Fi
gu

re
 3

-3



   

Operation and 
Control Building

Raw Water
Intake

Clearwell

ABW Filters

Sedimentation Basins

Sludge LagoonsSludge Lagoons

Coagulation and 
Flocculation Basins

Chemical Feed

North Watuppa
Pond

City of Fall River, MA
Figure 3-4

Water Treatment Plant 
Location Plan¯

0 50 100 15025

Feet

Fay, Spofford & Thorndike

R
o

u
te

 2
4

Sludge Ejector Station

Chlorine Rooms



FAY, SPOFFORD & THORNDIKE 

 

 3-9 

3.2 SAFE DRINKING WATER ACT 

The quality of a potable water supply is subject to Safe Drinking Water Act (SDWA) regulations 
established by the Environmental Protection Agency (EPA).  The SDWA was originally passed 
in 1974 and was revised in 1986 and again in 1996.  The Massachusetts Department of 
Environmental Protection (DEP) is the responsible State Agency for enforcing these regulations. 
Water utilities are required to sample raw water and water representative of that which 
consumers drink (finished water) to assure conformance with these regulations. 

Table 3-3 summarizes the specific rules of the SDWA, the dates on which the rules were 
promulgated, dates on which they became (or are expected to become) effective, and whether the 
City is in compliance.  The rules set maximum contaminant levels (MCLs) and/or establish 
guidelines for various contaminants and water quality parameters determined by the EPA to 
cause a risk to human health. 

 
TABLE 3-3   SPECIFIC SDWA RULES 

SDWA Rule Promulgated Effective Fall River Compliance 

Surface Water Treatment Rule June 29, 1989 December 31, 1990 Yes 

Total Coliform Rule June 29, 1989 December 31, 1990 Yes 

Lead & Copper Rule June 7, 1991 December 7, 1992 Yes 

Interim Enhanced Surface 
Water Treatment Rule 

December 16, 1998 January, 2002 Yes 

Stage 1 Disinfectant and 
Disinfection By-Products Rule 

November 1998 
January, 2002 

for population >10,000 
Yes 

Long Term I - Enhanced 
Surface Water Treatment Rule 

January 2002  February 13, 2002 
Not Required 

Systems <10,000 

Stage 2 Disinfectant and 
Disinfection By-Products Rule 

January 2006 April, 2007* NO 

Long Term II - Enhanced 
Surface Water Treatment Rule 

January 2006 January, 2007 Yes 

Groundwater Rule October 2006 December, 2009 Not Applicable 

Revised Coliform Rule February 2013 April 1, 2016 Not Required 

* For initial compliance the City prepared an Initial Distribution System Evaluation (IDSE) in April 2007.  The 
City began compliance sampling in October 2012 and compliance reporting in October 2013 



FAY, SPOFFORD & THORNDIKE 

 

 3-10 

3.2.1 Total Coliform Rule (TCR)  

Total coliform is an indicator parameter that measures for the potential presence of bacteria in a 
water distribution system.  Coliform indicates the potential presence of other bacteria such as 
fecal coliform and E. coli.  Sample sites located throughout a distribution system are used to 
measure for the potential presence of bacteria system. 

• The City is required to collect a minimum of 90 samples per month based on the 
population of 94,000 residents.  

• If total coliform is present (coliform positive) in a sample then three repeat 
samples must be taken. One at the original location and one within five service 
connections upstream and downstream.  

• If more than 5% of the samples analyzed per month test positive for total coliform 
the MCL is violated and public notification must be carried out. 

• If these samples are positive for fecal coliform or E.coli the DEP must be notified 
within 24 hours of this violation because it poses an acute risk to human health. 
 

The City most recently violated the TCR in July of 2008.  During July 2008 one sample tested 
positive for e.coli but all repeat and upstream samples tested negative for both e.coli and total 
coliform.  While this was a violation of the TCR, this positive sample may have been 
inadvertently contaminated resulting in a positive.  The City has maintained compliance with the 
TCR since this last violation.  

3.2.2 Revised Total Coliform Rule (RTCR) 

In December of 2012 the US EPA issued revisions to the 1989 TCR.  One of the main revisions 
to the TCR is that the revised rule establishes a health goal (Maximum Contaminant Level Goal 
or MCLG) and Maximum Contaminant Level (MCL) for E. coli and eliminates the MCLG and 
[...]
plant to optimize the existing unit processes as well as additional evaluations to help reduce 
annual operation and maintenance costs.   

 
TABLE 3-10   TREATMENT PLANT IMPROVEMENT RECOMMENDATIONS 

Item No. Improvement Recommendation Estimated Cost 

1 Chemical Feed Relocation $0 

2 SCADA System and Process Control Equipment 
Software $15,000 
Hardware $35,000 
TOTAL $50,000 

3 Telemetry Upgrade $250,000 

4 Annual Budget to Replace Aging Equipment/Maintain Building $200,000/yr 

5 Filter Media Replacement (materials, delivery, and installation) $125,000/10 yr 

6 Turbidimeters and Monitoring Equipment $5,000 

7 Rehabilitation of Low Lift Pumps & new VFD’s $150,000 

8 Refurbish or Replace Three High Lift Finish Water Pumps $325,000 

9 Training for Plant Personnel $10,000/yr 

10 Residual Disposal and Management 
Residuals Study 

$50,000 
Lift Station $750,000 

11 Backwash Segregation and Recycling $2,000,000 

12 Emergency Reserve Fund $350,000 

13 Convert from Gas to Liquid Chlorine $600,000 

14 Electrical System Upgrades $125,000 

CAPITAL COST TOTAL $4,600,000 

ANNUAL COST TOTAL $227,500 

 



FAY, SPOFFORD & THORNDIKE 

 

 3-34 

3.7 ADDITIONAL ALTERNATIVES & TECHNOLOGIES 

The relatively minor treatment plant modifications listed in the previous section will help to 
optimize treatment plant performance by eliminating or reducing the severity of the performance 
limiting factors identified during the facility investigations.  In addition to making the 
modifications named previously to optimize plant performance, several additional alternatives 
have been identified to: 

• increase protection from pathogenic microorganisms such as Cryptosporidium, 

• increase removal of natural organic matter to minimize formation of disinfection 
by-products following chlorination 

• minimize color, taste and odor in the finished water  

• allow plant staff more flexibility with the general operation of the facility 

• increase disinfection residual in the distribution system to reduce the potential for 
microbial contamination 

• increase corrosion control measures to reduce lead and copper in the distribution 
system 

 
The following alternatives will address one or more of these issues: 

• Ozonation 

• Membrane Filtration 

• Multi-Media or GAC Filtration 

• Ultraviolet (UV) Disinfection 

• Ozonation, GAC Filtration and UV Disinfection 

• Ion Exchange Resin, MIEX® addition 

• Ion Exchange Resin followed by Membrane Filtration 
 
A description of each of these alternatives follows with estimated costs.  The cost estimates are 
preliminary and are subject to change based on more detailed investigation of hydraulic 
constraints, space restrictions, impact on existing facilities, maintaining treatment plant 
operations during construction, access into the facility and residuals handling requirements.  The 
capital cost estimates include 30% for engineering and contingencies.  Piloting of selected 
process(es) is required to determine if water quality goals will be satisfied, to verify equipment 
sizing, and to verify capital, operation and maintenance costs. 

3.7.1 Ozonation 

Chemical oxidation is a destructive technique where a strong oxidant is applied to chemically 
modify objectionable compounds into less objectionable byproducts.  Among the common 
oxidants are chlorine, potassium permanganate and ozone.  Ozone, an unstable form of oxygen, 
is a stronger oxidant than chlorine and is also the most powerful disinfectant.  It can be used to 
effectively remove taste, odor and color from the raw water supply as well as for purposes of 
disinfection where the CT values required for inactivation of Giardia and viruses is the lowest of 
the disinfectants, significantly less than chlorine.  Addition of ozone prior to the rapid mix 



FAY, SPOFFORD & THORNDIKE 

 

 3-35 

process would provide the benefits of oxidation of color, and taste and odor causing compounds 
and act as a microflocculant, possibly reducing the current coagulant dose.  Another benefit 
would be replacing chlorine as the pre-oxidant thereby reducing disinfection by products.  
Another option is intermediate ozonation.  This involves adding ozone prior to the filters and 
may be considered if new deep bed filters are added to the treatment train.   

The difficulty with using ozone is related to the generation and handling of the chemical.  Ozone 
is a gas and must be generated on-site.  It is very unstable at ambient temperatures and pressures 
and reverts back to oxygen from which it was formed at temperatures above 35 degrees Celsius.  
For this reason, it cannot be manufactured at a central manufacturing plant and transported to the 
site.  Its characteristic odor can be detected by most humans at 0.02 ppm, far below levels of 
acute toxicity. 

The major components of the ozonation process include gas preparation, power supply, ozone 
generation, ozone contacting and exhaust gas destruction.  Ozone is generated by drying and 
cooling ambient air, oxygen enriched air or pure oxygen; and passing it through a generator 
where conversion to ozone occurs by exposing it to high voltage potential from a power supply.  
The ozone is then transferred to the water by injecting the gas at the base of a contact tank or 
injecting the gas into a motive water line, which is then injected into a contact tank.   Excess 
ozone that did not react with the water must be destroyed before release to the atmosphere. 

The effectiveness of ozone will vary depending upon characteristics of the source water quality.  

The advantages of ozone are its power as an oxidant and its ability to achieve other treatment 
objective such as primary disinfection, oxidation of iron and manganese, and enhanced 
coagulation.  Disadvantages of ozone include high capital and energy costs and the formation of 
assimilable organic carbon (AOC) which promotes bacteria regrowth in the distribution system.  
Other compounds, such as organic halides, heptachlorepoxide and aromatic polymers can be 
formed when certain compounds present in the raw water react with ozone. 

As stated previously, contact tanks are required to provide an efficient medium for the transfer of 
ozone gas to the water supply to meet disinfection requirements.  Ideal contact tank 
configurations for high ozone transfer efficiency are multiple stage countercurrent concrete 
structures with water depths from 16 to 20 feet. 

In order to provide 10 minutes of detention time at a flow of 24 MGD, a 165,000 gallon tank will 
be needed.  At a water depth of 20 feet, and assuming two identical tanks would be constructed, 
the dimensions of each tank would be approximately 11 feet by 50 feet.  The estimated cost of an 
ozone system, including generators, ozone destruct units, contact basins and an enclosure for the 
equipment is $4.0 million.  Based on an average flow rate of 11.4 MGD and an ozone dose of 3 
mg/L, the annual O&M cost of the system is estimated to be approximately $240,000.  Figure 
3-11 presents a treatment process schematic indicating the ozone injection location in the overall 
treatment train.  Figure 3-12 presents a potential site layout for oxygen storage and ozone 
generation and contact equipment. 



F
A

Y
, S

P
O

F
F

O
R

D
 &

 T
H

O
R

N
D

IK
E

D
is

tr
ib

u
ti

o
n

 
Sy

st
em

H
ig

h
 L

ift
Pu

m
p

s 
(4

)
C

le
ar

w
el

l
 D

u
al

 M
ed

ia
Fi

lt
ra

ti
o

n
 

Se
d

im
en

ta
ti

o
n

C
o

ag
u

la
ti

o
n

/
Fl

o
cc

u
la

ti
o

n
R

aw
W

at
er

Pu
m

p
s 

(4
)

Polyaluminum Chloride

Sodium Hydroxide
(Alternative)

Chlorine Gas
(Alternative)

Sodium Hydroxide

Aqua Ammonia 
Chlorine Gas

Fluoride

Fa
ll 

R
iv

er
 W

at
er

 S
up

pl
y 

an
d 

Tr
ea

tm
en

t P
la

nt
 S

ch
em

at
ic

O
zo

ne
 A

dd
iti

on

Carbon Dioxide

S.
 W

at
u

p
p

a 
Po

n
d

N
. W

at
u

p
p

a 
Po

n
d

C
o

p
ic

u
t 

Re
se

rv
o

ir

Pu
m

p
in

g
 

St
at

io
n

La
g

o
o

n
s

Ej
ec

to
r 

St
at

io
n

Se
w

er

Sodium Hydroxide
(Alternative)

Chlorine Gas
(Alternative)

Chlorine Gas
(Alternative)

Ozone

O
zo

n
e 

C
o

n
ta

ct
o

r

Fi
gu

re
 3

-1
1





FAY, SPOFFORD & THORNDIKE 

 

 3-38 

3.7.2 Membrane Filtration 

The use of membrane filtration is becoming much more prevalent in the water industry as the 
quality of existing water supplies diminishes and the need for potable drinking water increases.  

The application of membrane filtration at Fall River’s WTP would reduce organics that act as 
precursors to disinfection by-products, provide a physical barrier to Giardia and 
Cryptosporidium, and possibly reduce concentrations of other contaminants that may be present 
or appear in the future in the source water.  The effectiveness of membrane filtration for removal 
of various contaminants is dependent upon the type of membrane used.  Table 3-11 presents the 
various types of membrane filters available and the pore sizes of each. 

TABLE 3-11   MEMBRANE FILTER PORE SIZE RANGES 

Type of Filtration 
Size Range of Removal 

(µµµµm) 

Micro-filtration 0.07 - 8.00 

Ultra-filtration 0.001 - 0.09 

Nano-filtration 0.0002 - 0.003 

Reverse Osmosis 0.00003 - 0.0006 

 

Crypotosporidium cysts typically range from 4 to 8 µm and can therefore be removed utilizing 
any of these filtration processes.  However, if the membranes will be required to remove organic 
precursors, pesticides or other larger contaminants, then nano-filtration or reverse osmosis 
membranes are recommended. 

The estimated capital cost of a Nanofiltration system is estimated to be $18.0 million.  The 
annual operation and maintenance are estimated to be $1.4 million.   

Immersed membrane ultra-filtration filters could be installed in the latter portion of the existing 
sedimentation basins, with chemical addition, rapid mix and flocculation and sedimentation as 
the pretreatment. The existing ABW filters would no longer be required.  The suspended solids 
content and size distribution found in the sedimentation basin would be acceptable for an 
immersed membrane system, where water is drawn, via a vacuum system, into the membrane 
fibers.  Concentrate (waste) flow would be directed to the existing sludge lagoons and/or sewer 
while the permeate (filtered water) would be piped, possibly through the existing filtration 
building, to the existing clearwell.  A blower system would be required to keep the fibers moving 
so as to prevent suspended particles from building up on the outside of the membrane fibers. 

Also, as with conventional media filters, the membranes will periodically require backpulsing.  
Based on the water quality that would be entering the membranes, a recovery of over 95% is 
expected.  If required, the waste stream could be filtered through another membrane where an 
additional recovery of about 75% could be achieved.  Therefore, the total waste stream from the 



FAY, SPOFFORD & THORNDIKE 

 

 3-39 

membrane system will be approximately 1.5% of the total throughput.  The exact percent 
recovery would be determined by piloting.   

There are three (3) potential installation options for membrane systems at the WTP: 

1. Direct Membrane Filtration with a new ZeeWeed®500 system 
2. Retrofit of the existing Sedimentation Basin with a ZeeWeed®1000 system 
3. Retrofit of the existing Filters with a ZeeWeed®1000 system 

 
Each of the membrane systems requires 8 trains with 5 cassettes per train.  Each system has 
spaces for 6 cassettes, allowing for almost 20% additional spare space.  The manufacturer also 
recommends a Clean In Place (CIP) system which includes tanks, analytical equipment, chemical 
injection and valves for automatic cleaning.  The different styles of membranes proposed are for 
the application.  The 1000 series is able to handle more solids that would be present in the 
sedimentation basin and potentially in the filtration area.  The 500 series would only be installed 
if the upstream systems were replaced so as not to damage the 500 series membranes. 

Each of the equipment costs are listed Table 3-12 below including the delivery costs to Fall 
River, MA. 

TABLE 3-12   MEMBRANE EQUIPMENT COST 

 
Membrane Equipment 

Cost 
CIP System Equipment 

Cost 
Total Cost 

Single ZeeWeed®500 $11,000,000 $9,800,000 $20,800,000 

Retrofit Sed Basin 
ZeeWeed®1000 

$8,200,000 $9,800,000 $18,000,000 

Retrofit Filter 
ZeeWeed®1000 

$8,500,000 $9,800,000 $18,300,000 

 
If membranes were installed in the existing sedimentation basins, a building approximately 
130’ x 110’ would be required over the basins to house the equipment.  Two (2) 12’ x 50’ 
membrane cartridges are required in each of the three settling basins.  The remainder of the space 
would be required for the pumping equipment, blowers, membrane cleaning chemicals and other 
ancillary equipment.  In addition to the capital cost, an estimated cost of $460,000 will be 
required to operate the system on an annual basis.  

Figure 3-13 presents a process flow schematic indicating the location of membrane filtration in 
the overall treatment train.  Figure 3-14 depicts a potential site plan including the potential 
location of a new membrane filtration facility. 



F
A

Y
, S

P
O

F
F

O
R

D
 &

 T
H

O
R

N
D

IK
E

D
is

tr
ib

u
ti

o
n

 
Sy

st
em

H
ig

h
 L

ift
Pu

m
p

s 
(4

)
C

le
ar

w
el

l
Se

d
im

en
ta

ti
o

n
/ 

M
em

b
ra

n
e 

Fi
lt

ra
ti

o
n

C
o

ag
u

la
ti

o
n

/
Fl

o
cc

u
la

ti
o

n
R

aw
W

at
er

Pu
m

p
s 

(4
)

Polyaluminum Chloride

Sodium Hydroxide
(Alternative)

Chlorine Gas
(Alternative)

Sodium Hydroxide

Aqua Ammonia 
Chlorine Gas

Fluoride

Fa
ll 

R
iv

er
 W

at
er

 S
up

pl
y 

an
d 

Tr
ea

tm
en

t P
la

nt
 S

ch
em

at
ic

M
em

br
an

e 
Fi

ltr
at

io
n 

R
et

ro
fit

 in
 S

ed
im

en
ta

tio
n 

B
as

in
s

Carbon Dioxide

S.
 W

at
u

p
p

a 
Po

n
d

N
. W

at
u

p
p

a 
Po

n
d

C
o

p
ic

u
t 

Re
se

rv
o

ir

Pu
m

p
in

g
 

St
at

io
n

La
g

o
o

n
s

Ej
ec

to
r 

St
at

io
n

Se
w

er

Sodium Hydroxide
(Alternative)

Chlorine Gas
(Alternative)

Chlorine Gas
(Alternative)

Fi
gu

re
 3

-1
3





FAY, SPOFFORD & THORNDIKE 

 

 3-42 

3.7.3 Deep Bed Filtration 

The ABW filters were upgraded in 2005 with new dual media and backwash systems.  The filter 
media is reaching the end of its useful life and all media should be replaced in 2015.  The cost 
for the new media is $60,000.  The filter system is in good working condition, however, the 
existing shallow filters (16 inch of dual media) does not provide the level of protection against 
contaminant breakthrough as a modern deep bed filter and would benefit from additional filter 
depths as discussed below. 

3.7.3.1 Conventional Deep Bed Filtration 

Conventional deep bed filtration could consist of either a multi-media design or a deep single 
media design.  Multi-media filters could be constructed with two or three layers made up of 
anthracite, sand and garnet.  The total media depth for multi-media filters is typically between 3 
and 4 feet, providing more effective solids removal and increased solids loading capacity over 
shallow bed mono-media filters.  Also, the loading rate of multi-media filters is expected to be 5 
gpm/sf, therefore requiring much less total filter area than shallow bed sand filters.  Another 
option is to install a 6-foot deep bed of higher effective size anthracite media.  The deeper single 
media bed provides a much more reliable and effective barrier for microbial contamination. 

3.7.3.2 Granular Activated Carbon Deep Bed Filtration 

Another alternative filtration process is granular activated carbon (GAC) filtration.  In addition to 
particle removal, GAC also removes contaminants from the water using adsorption which is 
based on the transfer of contaminants from a solvent, in this case water, to the surface of the 
adsorbent, GAC.  Due to the significantly larger surface area of GAC media as compared to 
conventional sand and anthracite coal, the biological activity is increased which also serves as a 
[...]
cc
u

la
ti

o
n

R
aw

W
at

er
Pu

m
p

s 
(4

)

Polyaluminum Chloride

Sodium Hydroxide
(Alternative)

Chlorine Gas
(Alternative)

Sodium Hydroxide

Aqua Ammonia 
Chlorine Gas

Fluoride

Fa
ll 

R
iv

er
 W

at
er

 S
up

pl
y 

an
d 

Tr
ea

tm
en

t P
la

nt
 S

ch
em

at
ic

A
dd

iti
on

 o
f N

ew
 D

ee
p 

B
ed

 F
ilt

er
s

Carbon Dioxide

S.
 W

at
u

p
p

a 
Po

n
d

N
. W

at
u

p
p

a 
Po

n
d

C
o

p
ic

u
t 

Re
se

rv
o

ir

Pu
m

p
in

g
 

St
at

io
n

La
g

o
o

n
s

Ej
ec

to
r 

St
at

io
n

Se
w

er

Sodium Hydroxide
(Alternative)

Chlorine Gas
(Alternative)

Chlorine Gas
(Alternative)

Fi
gu

re
 3

-1
5





FAY, SPOFFORD & THORNDIKE 

 

 3-46 

3.7.4 Chloramination 

Chloramines, which are formed by the reaction of aqueous chlorine with ammonia, were used 
regularly as a disinfectant in the 1930’s and 1940’s.  Due to the shortage of ammonia during 
World War II the use of chloramines for disinfection decreased.  With increased public concern 
and awareness of chlorinated organics, and regulation or disinfection byproducts such as TTHMs 
and HAA5s, the usage of chloramines for disinfection has increased.  

In addition to maintaining a more stable disinfection residual, chloramines reduce disinfection 
by-products such as TTHMs and HAA5s.  Also, a chloramine residual in the distribution system 
has the ability to penetrate the tuberculation in the old unlined cast-iron pipe without being 
consumed by the iron (free chlorine is easily consumed by the iron tuberculation and therefore 
can not penetrate and disinfect).  In some cases, this can result in a significant reduction of 
coliform and heterotrophic plate count (HPC) bacteria in distribution systems.   Finally, 
disinfection with chloramines can potentially reduce the taste and odor of chlorine in consumer’s 
water.  

The bactericidal effects of free chlorine diminish considerably with time in the distribution 
system. When ammonia is added to chlorinated water, the bactericidal effects of the resulting 
chloramines continue well into the distribution system.   Chlorine is a strong disinfectant, 
however, it is unstable.  Chloramines are a weaker disinfectant than chlorine but are much more 
stable.  The combination of these two would create a better disinfection scenario at the treatment 
plant.   Chlorine, added prior to the clearwell, will provide the strong disinfectant ability and 
disinfection contact time (CT) required by regulations.  Ammonia, added downstream of the 
clearwell, will create chloramines and maintain a higher residual concentration to the extremities 
of the distribution system.  The optimum scenario would be to add UV disinfection for primary 
disinfection followed by the addition of chloramines to maintain a residual in the distribution 
system.  UV disinfection is discussed in one of the subsequent sections. 

The exact dose of ammonia needed is specific to the water supply and is primarily dependent on 
the chlorine to ammonia ratio and the pH.  This is a weight ratio dependent on the effluent 
chlorine residual and not chlorine dose.  Temperature and contact time also play a role in the 
formation of chloramines.  The optimum ratio for creation of the monochloramine species of 
chloramines is typically 3 parts chlorine to 1 part ammonia.  

Public notification of the switch from chlorination to chloramination is essential.  This is of 
particular importance to kidney dialysis patients and any individuals or businesses that keep fish 
or shellfish tanks.  Chloramines, if present in a dialysis solution, could possibly pass through the 
dialyzers semipermeable membrane and into the blood stream of a patient during treatment.  If 
chloramines directly enter the blood stream it can cause hemolytic anemia.  Accidental use of 
chloramine treated water for dialysis has been responsible for additional patient transfusions to 
treat the hemolytic anemia and was a possible factor for an increased mortality rate for the 
impacted patients.  Treatment of water prior to dialysis treatment needs to be increased or 
implemented by the dialysis facility.  Furthermore, chloramines damage the gill tissue of fish and 
may enter the bloodstream and damage the red blood cells.  Fish hobbyists, pet shops as well as 
any establishments that keep live fish or shellfish in water need to be notified.  A public 



FAY, SPOFFORD & THORNDIKE 

 

 3-47 

notification process specific to the City must be developed and implemented while leaving 
enough time for public response. 

Three forms of ammonia, gaseous (anhydrous) ammonia, liquid (aqueous) ammonia and dry 
(ammonium sulfate) are available for use at treatment facilities for purposes of chloramination.   

An aqueous ammonia system was installed during the 2005 upgrades to the WTP, it is similar to 
other solution feed systems and consists of a bulk storage tank, a day tank, chemical feed pumps 
and a solution diffuser.  Feed pumps were placed close to the storage tank to reduce the amount 
of ammonia vaporization in the piping.   

Advantages of using chloramines include reduced formation of the DBPs that are currently 
regulated and residuals remain higher in the distribution system.  A key disadvantage of 
chloramines are the release of high concentrations of lead at houses with lead services.  
Following the conversion to chloramination, Washington DC experienced elevated lead levels in 
the water distribution system.  Based on an analysis of the lead service pipes in the Fall River 
distribution system conducted by the EPA, lead scales found in Fall River were similar to the 
ones found in the Washington DC.  Washington DC converted to chloramines in 2000.  As part 
of routine lead sampling in 2003 they discovered elevated lead levels in the distribution system.  
In 2004 they added a corrosion inhibitor which helped to reduce lead levels. Washington DC 
continues to use chloramination  

Based on the EPA analysis of water quality and lead services conducted in 2007, soluble forms 
of lead that may be released into the drinking water are present on the interior of the lead 
services.  Analysis was conducted on another set of lead services removed in 2013 and 
preliminary analysis indicated that the scales were still in a soluble form but were also 
transitioning into less soluble forms of lead.  Although the less soluble forms of lead are an 
encouraging result, these forms may still release in the drinking water with the use of 
chloramines. 

In addition to the potential for lead release, other disadvantages of chloramination include the 
potential for the DBPs formed from chloramines to potentially become regulated in the future, 
nitrifying bacteria formation in the distribution after continuous use and the need for public 
education and notification for dialysis patients and individuals with fish tanks.  At this point in 
time there are no known DBPs formed from chloramines but future research could identify by-
products.  Nitrification in drinking water systems is caused when nitrifying bacteria form in the 
distribution system.  This can be caused by warmer water temperatures, extended detention times 
and high concentrations of naturally occurring organic matter.  When nitrification occurs there is 
an increase in nitrite and nitrate levels in the water along with a decrease in disinfection residual 
and often results in coliform positive samples.  Distribution system maintenance can assist with 
preventing nitrification and many water systems conduct distribution water quality testing to 
identify early signs of nitrification.  When the data indicates that nitrification is beginning water 
treatment plants temporary shut off the ammonia feed systems and switch to a free chlorine 
residual which removes the food source for the nitrifying bacteria.    



FAY, SPOFFORD & THORNDIKE 

 

 3-48 

The existing chemical system for aqueous ammonia has not been in use since its installation in 
2005.  Modifications and repair may be required for proper use of this equipment.  The annual 
chemical cost of using aqueous ammonia is approximately $14,000. 

3.7.5 Ultraviolet Disinfection 

The new SDWA regulations through the IESWTR require 2-log inactivation of Cryptosporidium 
in addition to the current log removal requirement for Giardia.  Cryptosporidium are much more 
difficult to inactivate than Giardia.  The addition of ultraviolet (UV) disinfection can provide an 
additional barrier of protection against Cryptosporidium and other waterborne pathogens.  UV 
light is a physical disinfection process not a chemical disinfection process and therefore does not 
form any known disinfection by-products.  A secondary disinfectant such as chlorine or 
chloramines is still required since UV does not provide a disinfection residual that can extend 
into the distribution system.    

Recent research has shown that UV is effective at inactivating Giardia and Cryptosporidium.  
UV systems are currently installed at surface water facilities across the United States simply to 
provide the additional barrier of protection against microbial contamination and not to meet 
regulatory requirements. 

The City may wish to consider the installation of a 24 MGD UV disinfection system to provide 
the additional barrier of protection against waterborne pathogens.  The cost for three 12 MGD 
capacity UV units, two active and one stand by, is estimated at about $2.1 million.  This includes 
three 8-lamp, high intensity, medium pressure, UV units installed in a new concrete vault 
installed in the yard over the high lift pump discharge.  The annual cost to operate the UV system 
is estimated at about $100,000 based on a power cost of 15 cents per kilowatt-hour and a lamp 
replacement cost of $300. 

3.7.6 Ozonation, GAC Filtration and UV Disinfection 

The combination of ozonation, GAC filtration and UV disinfection will provide the best possible 
water quality to consumers.  While each individual unit process has significant benefits, the 
combination of the three will provide the highest level of protection against contamination. 

The removal efficiency of a GAC bed is reduced when the filter is also utilized for suspended 
solids removal, as would be the case if the existing shallow bed filters were abandoned.  The 
addition of GAC filtration following the existing ABW filters will extend the life of the GAC 
since the suspended solids will be removed in the shallow bed filters and the GAC will be used 
strictly to adsorb organics. 

The addition of ozone to the water prior to a GAC filter bed further enhances the biological 
activity in the GAC media, hence the term “biologically activated carbon” or BAC.  The ozone 
oxidizes the natural organic matter expressed at total organic carbon (TOC) and increases the 
assimilable organic carbon (AOC) fraction of the TOC.  AOC is a food source for the many 
microorganisms that grow on the immense surface area within the BAC filter bed.  The increase 
in microorganisms can result in the biological removal of organics that would otherwise have 



FAY, SPOFFORD & THORNDIKE 

 

 3-49 

been removed by adsorption, thereby extending the life of the GAC.  In addition to enhancing 
the removal of organic matter in GAC filters, ozone is a very strong disinfectant and may also 
oxidize micropollutants such as pesticides, if present in the raw water, some of which are then 
more easily removed by GAC.  Finally, the GAC will also provide a second barrier to turbidity 
breakthrough in the event of a problem with the shallow bed ABW filters.  Utilizing ozone along 
with a GAC media bed as a second filtration stage will greatly increase the life of the GAC 
media, thus reducing media replacement costs.  It is estimated that the GAC media will require 
replacement every 3 years. 

The addition of UV disinfection following GAC filtration and prior to the clearwell will greatly 
increase consumer protection from microbial contaminants that have not been previously 
removed by filtration. 

Figure 3-17 presents a process schematic of the treatment process including the three new unit 
processes.  The cost of providing all three of these additional processes is estimated at 
approximately $26 million.  The additional O&M costs associated with these unit processes are 
estimated at $800,000 per year. 

 
 
  



F
A

Y
, S

P
O

F
F

O
R

D
 &

 T
H

O
R

N
D

IK
E

D
is

tr
ib

u
ti

o
n

 
Sy

st
em

H
ig

h
 L

ift
Pu

m
p

s 
(4

)
C

le
ar

w
el

l

D
u

al
 M

ed
ia

 
Fi

lt
ra

ti
o

n
Se

d
im

en
ta

ti
o

n
C

o
ag

u
la

ti
o

n
/

Fl
o

cc
u

la
ti

o
n

R
aw

W
at

er
Pu

m
p

s 
(4

)Polyaluminum Chloride

Sodium Hydroxide
(Alternative)

Chlorine Gas
(Alternative)

Fa
ll 

R
iv

er
 W

at
er

 S
up

pl
y 

an
d 

Tr
ea

tm
en

t P
la

nt
 S

ch
em

at
ic

O
zo

ne
, G

A
C

 a
nd

 U
V

 D
is

in
fe

ct
io

n 
A

dd
iti

on

Carbon Dioxide

S.
 W

at
u

p
p

a 
Po

n
d

N
. W

at
u

p
p

a 
Po

n
d

C
o

p
ic

u
t 

Re
se

rv
o

ir

Pu
m

p
in

g
 

St
at

io
n

La
g

o
o

n
s

Ej
ec

to
r 

St
at

io
n

Se
w

er

Chlorine Gas
(Alternative)

Chlorine Gas
(Alternative)

Sodium Hydroxide

Aqua Ammonia 
Chlorine Gas

Fluoride

O
zo

n
e 

C
o

n
ta

ct
o

r

U
V

 
D

is
in

fe
ct

io
n

Ozone

G
A

C
 

Fi
lt

ra
ti

o
n

Sodium Hydroxide
(Alternative)

Fi
gu

re
 3

-1
7



FAY, SPOFFORD & THORNDIKE 

 

 3-51 

3.7.7 Ion Exchange Resin, MIEX® 

MIEX® is a magnetic ion exchange resin for the removal of Dissolved Organic Compounds 
(DOC) from water.  The resin forms agglomerates on the surface of the magnetically charged 
resin with the positively charged DOC and the negatively charged chloride that is attached to the 
surface of the resin called adsorption.  Other positively charged compounds may also be 
removed during this process.  After the resin is loaded with DOC it is soaked in a brine solution 
where the DOC attaches to the available chloride in the brine and the sodium chloride 
regenerates the resin.  Alternative brines may be used instead of sodium chloride if sodium is not 
desired in the treated water. 

The Fall River source water has concentrations of DOC present.  DOC serves as a precursor to 
the formation of DBPs in the distribution system and it is very difficult to remove these dissolved 
suspended particles with the existing physical and chemical processes at the plant.  The removal 
of the DOC with the MIEX® resin will help reduce the later formation of DBPs to maintain 
compliance with the Stage 2 D/DBPR. 

The MIEX® resin is housed in an upflow clarifier with a separate fluidized section of resin and 
plate settlers or a pressurized vessel.  The plate settlers contain the resin allowing treated water to 
leave the clarifier or pressure vessel without the resin.  The clarifier and pressure vessel are 
continuously operational and do not require the system to be shut down for regeneration of resin.  
There is a continuous side steam of resin that is removed, regenerated and replaced in the 
fluidized bed of resin.  These systems are capable of high loading rates up to 12 gpm/sf.   

The system would be installed as pretreatment prior to settling or following another step in the 
treatment process. 

The advantages of the MIEX® system is simple operation, low operator maintenance with no 
moving parts, multiple potable water installations in the United States and other areas of North 
America, and being a proven technology for reduction of DBPs.  This technology may also 
reduce the amount of coagulant required for treatment because of the reduced DOC. 

The disadvantages of the MIEX® system are brine waste stream produced at approximately 200-
300 gallons per 1 million gallon treated per day and the need of the brine regeneration system 
and brine storage.  In addition, this system would require additional pumping up stream of the 
MIEX® system.   

Figure 3-18 presents a process flow schematic for the MIEX® ion exchange option and its 
location within the overall treatment train. Figure 3-19 depicts a potential site plan including the 
potential location of a new ion exchange facility. 

The cost of a MIEX system is estimated to be $8.0 million. 

  



F
A

Y
, S

P
O

F
F

O
R

D
 &

 T
H

O
R

N
D

IK
E

R
aw

W
at

er
Pu

m
p

s 
(4

)Polyaluminum Chloride

Sodium Hydroxide
(Alternative)

Chlorine Gas
(Alternative)

Fa
ll 

R
iv

er
 W

at
er

 S
up

pl
y 

an
d 

Tr
ea

tm
en

t P
la

nt
 S

ch
em

at
ic

Io
n 

E
xc

ha
ng

e 
R

es
in

 T
re

at
m

en
t P

ro
ce

ss

Carbon Dioxide

S.
 W

at
u

p
p

a 
Po

n
d

N
. W

at
u

p
p

a 
Po

n
d

C
o

p
ic

u
t 

Re
se

rv
o

ir

Pu
m

p
in

g
 

St
at

io
n

D
is

tr
ib

u
ti

o
n

 
Sy

st
em

H
ig

h
 L

ift
Pu

m
p

s 
(4

)
C

le
ar

w
el

l
 D

u
al

 M
ed

ia
 

Fi
lt

ra
ti

o
n

Se
d

im
en

ta
ti

o
n

C
o

ag
u

la
ti

o
n

/
Fl

o
cc

u
la

ti
o

n

Sodium Hydroxide

Aqua Ammonia 
Chlorine Gas

Fluoride

La
g

o
o

n
s

Ej
ec

to
r 

St
at

io
n

Se
w

er

Sodium Hydroxide
(Alternative)

Chlorine Gas
(Alternative)

Chlorine Gas
(Alternative)

Io
n

 E
xc

h
an

g
e 

Re
si

n

Fi
gu

re
 3

-1
8





FAY, SPOFFORD & THORNDIKE 

 

 3-54 

3.7.8 MIEX® Pretreatment Followed by Membranes 

The combination of MIEX and membranes will provide high quality water with the combination 
of organic material reduction and removal of very small particles.  The ability for the membranes 
to remove particles is reduced through reduction of solids and organic material.   

The MIEX system would be installed prior to the rapid mix and the membranes would be in the 
sedimentation basins for increase in solids removal.  This would also assist the filters with 
reduced solids loading in addition to less organics that may clog the filters.  Reduced organics 
would also prevent the formation of DBPs in the distribution system.   

The membranes would provide superior microbial reduction to reduce bacterial formation in the 
distribution system.  The approximate cost of a MIEX and membrane system is approximately 
$25 million. 

3.7.9 Comparison of Alternatives 

A summary of the costs as well as the advantages and disadvantages of each of the alternatives 
described previously is summarized in Table 3-13 and Table 3-14. Each alternative was 
evaluated considering that capital costs would occur in the first year. First year O&M costs are 
different for each alternative; however, all O&M costs were inflated 3% per year to account for 
increases in labor and energy costs. O&M costs were calculated for each year over the 20 year 
planning period. The present value of the O&M costs was then determined by assuming a 
discount rate of 4%. The present value of the O&M costs was added to the respective capital cost 
to determine the present value of the alternative. 



FAY, SPOFFORD & THORNDIKE 

 

 3-55 

TABLE 3-13   COST OF FILTRATION AND ENHANCED TREATMENT ALTERNATIVES 

 
Alternative 

 
Capital Cost 
(million $) 

 

 
Additional Annual 

O&M Cost 
 

 
Present 
Worth 

 

Ozonation $5.6 $200,000 $9,100,000 

Membrane Filtration $22.2 $500,000 $30,100,000 

Nanofiltration $30.0 $2,400,000 $72,000,000 

Intermediate Pumping 
and Deep Bed 
Filtration 
(Conventional or 
GAC) 

$18.0 
$110,000 (intermediate pumping & blowers) 

$60,000 (multi-media replacement) 
$600,000 (GAC replacement) 

Incl. below 
$21,000,000 
$30,500,000 

Chloramination $0 $14,000  

Ultraviolet 
Disinfection 

$2.1 $100,000 $3,800,000 

Intermediate Pumping, 
Ozonation, GAC and 
UV 

$25.7 

$110,000 (intermediate pumping & blowers) 
$200,000 (ozonation) 

$400,000 (GAC replacement) 
$100,000 (UV disinfection) 

$810,000 TOTAL 

$40,000,000 

MIEX $8 $450,000 $16,000,000 

MIEX & Membranes $28.2 $950,000 $45,000,000 

 

  



FAY, SPOFFORD & THORNDIKE 

 

 3-56 

TABLE 3-14   ADVANTAGES AND DISADVANTAGES OF ALTERNATIVES 

Alternative Advantages Disadvantages 

Ozonation Reduction of organics 
Reduction of taste and odor 